=] X

CONTENTS

(&5t MmoDEL ST 10)

1. & 7 B %

Chassis

2. & 1F B %

Operation box

3. @ £ B8 1&

Oil pressure

4. R T B &

Thrower

38

AEREn L,

(1i7E %7 BB Chassis

i213 vy 3 4 — RER Transmission |
312 v o3 o AER Transmission ]
4)3 vy o3 o BE) Transmission [

i5;3 v i3 o ZE Transmission NV

{1148 {E B8R Operation box

I SEfER L VERENER O pressure

1ER &5 ZR Blower driving
(2174 — 7 B gHER Auger driving

3P T ZR Thrower

1, BRIEXOBE, B SRARRES . N0BS - BHES .
% BHAE CRERT AL,

2. BRERZLT, DNLEEBSRRAY MEAT AL,

any trouble,

CAUTION

m this paris book reguired quartty agan placing orders.

2. We wish 10 recommerd to use "KOBASHI genuine parts” (o avoid

| 3, This parts list 1s subject to change without notice.

1, Please clarfy model. machine No. parts No. name of parts, page No.

A 3 o R A S TN it AN NSO A o N i it w5



7 L — LEf

Chassis

ST—10

AT
el
riieey

faieid
FECTTE

irily
dita
L




7L —LEf 1/5

ST—10 Chassis
|
%R RHES BRI—F | B LB S | s & % | HHE%| B R
RANK |REF No.| CODE No. PART No. | PART NAME DESCRIPTION Qty,/unit | MODEL
. 78930015211 | Ergine EY40BS 1
! |
2 | 78930015500 | &0 Tx7x35 1
3 | 78930012501 | T YT N 1
4 78930015400 | FUF 1
5 92121101010 | 87777 . M10 1
' -
6 | 90124510025 | BN F M10x25 P125 -
! | I
I 78930054200 ‘ LSRN 2077190301 1
8 90124106030 | 5! M6x30 P10 1
|
9 90124106015 | 5.7, M6x15 P10 1
i |
| won
10 92121101006 | 3777 oo M6 2
‘ Tk
11 61422411006 | 37 Me P10| 2
12 | 78930012201 g5y FPri- B 1
|
| ok
L 50124110020 | §o1/ M10x20 P15 3
| ST vy [
BREE | 92121101010 ‘ Spring washer M10 3 |
L sssoonron | 2L ) 1
: Hor b
16 | 90124110020 I Bort M10x20 PL5 2
17 192121101010 ! R ¥ washer M10 2
18 90124108015 | 3/v/ M8x15 P125 1 !'
| |
19 92121101008 | 2777 1o, Mg 1 I
20 78830014400  ZJ, {757 (S) o |
‘ Ho b
21 90128210045 | 5! M10x45 P15 8T| 4
22 92410201010 | D hes Mio| 4
23 | 92121101010 | 7¥7¥ M10 4
24 91422411008 %' M10 P15 4
25 78930013801 | 57 02 R 1 |
i Fov b | I ‘
26 90128210025 | 5%/ M10x25 P15 8T 4 | |
27 92121101010 | 37 7% mMiol 4 |
28 78930013901 | § 77 o () 1
29 91422411010 | 7' M10 P15 2
30 92121101010 | 8777 % M10| 2
| | ! |
31 90124110135 | EF M10x135 P15| 2

Bolt




70—LE 2/5

ST—10 Chassis
| |
FRREES MR-+ | K E S il &a & | BoEY B
RANK | REF No.|  CODE No. PART No PART NAME DESCRIPTION | Qty./unit | MODEL
! a
32 78930013000 | of.a0e B8 1
33 | | 90128208025 | oyl M8x25 P125 8T 1
L Fy b
34 91422411008 | %7, M8 P125 1
35 95705100050 | ¥ 5Yf B50 1
36 78930014000 [;ii?s:/siao‘j\7b§r:gkzt(M) ! 2
‘ ' |
37 92121101010 | 377 washer M10 4
38 | 90124110025 | B ° M10x25 PL5 4
39 78930011614 | £ 7% 1
40 93710000015 | g 77 ) 7 s15 1
41 | | 78920015700 | 7YY YTPS50-15 1
42 | 78930011302 | 7570277 4 () 1
43 33506002000 | 45 577 77 1
44 |
45 93010003030 | 30157 #3x30 1
Fov b
46 90128208025 KM/ M8x25 PL125 8T 3
v b
47 91422411008 | %2 M8 P125 3
48 95705100031 | Y g4l B31 1
49 78930012602 | &rs e (o od) 1
50 | 95810110310 | 5o 7% UBPP203| 2
51 | 91422411008 | 3,7 F M8 P125 4
52 92121101008 | 3777% o M8 4
53 90124108020 | H" M8x20 P125 4
54 | 78930013400 | o 5X5x25 3
55 78930013101 | J 777 S w7t 1
56 78930012701 | §7 70 = A4 1
57 | 78930011500 | oyt finons M 1
58 78930012801 | 5770~ (BO) 1
’ |
Y9ag T =LA
59 | 78930010102 | L2777V A |
60 | 90124110030 | 374F M10x30 P15 6
61 92121101008 | 377" o M10 6
62 91422411010 | 3% M10 P15 6




7L —LER 3/5

ST—10 Chassis
| |
%4 |RHES| BEI-F | B o E S B & # | aaEK| B R
RANK [REF No.| CODE No. PART No, PART NAME DESCRIPTION Qty./unit | MODEL
| |
] T |
63 78930014101 | 7 g ion ot D 2
64 78930010200 | g oI T 2 |
i [ |
65 78930015600 | BT ier ‘ 2|
|
| 66 91712121216 | 7 FT 0T M16 P20 | 2 |
67 93010004030« /57 i Z4x30 2
| ovFryvasvoy ¥
68 | 78930010601 | 57T 4
| 69| 91422411008 3 7' M8 P125| 4
L | |
70 90124108020 | o7t MEx20 P125| 4
: | o1y e
o 18930011200 | £7n7 idTer Tehatt I
| ' [ :
12 938060042RS | 37" 77 #60042RS | 4 |
73 78930010300 | g2 MY 2 |
| |
74 | 78930010800 ! ESACREIEN 2
FYY w7 b _
75 | 78930010501 Track roller shaft 6 |
76 78930011100 | 377 12|
71 938060032RS | B/, 1 vy #60032RS | 12 |
| [ _ . |
78 | 78930010400 7707 B ‘
i _ I
| | FH A '
79 | 78920011300 | pPF Z11xZ30x45t) 6 |
80 ‘ 92121101010 | 37 77F o M10 6 |
|
i 81 90124110015 | p ot M10x15 PL5| 6 |
| s |
82 | 78930010700 | 1417 vtk 0t o2
| o | |
g3 78920011300 | B1 T wacher Z11x730x45¢ | 4 |
84 62121101010 | 37 75% o M10 4
Fout
85 90124110015 | K% ! M10x15 P15 4
C 1 a, e i |
86 78930010900 | 37777 ‘ 2|
A R | ‘
87 | 78920011400 | FUA ©13x247x45¢ 2 |
! >k i
88 91422411012 | 7, M12 P175 .
89 | 78930013700 | RAST7 - L 200x72Px30| 2
90 78930080500 | [/ R 1 ‘
91 78920014900 | 277 7 I 265x10 | 1
92 | 78030012404 | P 1
93 | 99905024000 | 2.3, 1




7L —LE 4/5

ST—10 Chassis
: |
B} BHES BEI—F | B R ES | 5 & 2 L aamEy| Bt
RANK | REF No.| CODE No, PART No. | PART NAME DESCRIPTION Qty,/unit | MODEL
. |
94\ 92121101006 | 37 7%+ M6 4
[ | Spring washer
95 90124106015 @ Hm b M6x 15 P10 4
i Bolt .
96 | 99905032000 @ 77w 1
Sticker
97 | 78930011914 7Y, 1
| Railing
i I M 4
98 | 96601000008  Z-A7 ¥ x 8
99 | l 91422411008 | £ 7 F M8 P1.25 2
NUt |
100 | 78920013300 @ A/¥—A b v : 1
Cover stopper
101 93010002015 | ZYE¥ B2x15 o
| i Split pin |
102 | 90124105010 | Fwt M5x10 P08 | g
I i Bolt
| 103 92121101005 | S7v ¥~ M5 8
| | Spring washer
104 91422411005 | + 7t M5 P08 8 |
Nut
105 | 78930015100 | A7V Y7 ¥F T a~ C148-1 2
| Spring
| | |
106 | 789300120 7a vk pax—= (R) 1
. I 930012014 Front cover (R)
| _
107 90732106010 | @MY M6X10 P10 1
Machine screw
I [ .
108 92121101006 | S7 ¥+ M6 2
| : | Spring washer
! 109 | 92410201006 | ¥HA M6 2
| | Plain washer
1110 | 90124106010 | T/ b M6x10 P1.0 1
‘ | ‘ Bolt
. | . .
[ 111 | 78930012113 | Zo~ bA~— (L) 1
i | 78930012 | Front cover (L)
i 112 | 90124110025 | *wt M10x25 PLS 1
| | | | Bolt
113 | 92121101010 | S7 v+ M10 1
| I Spring washer
114 | 78930014301 | 27 Y7 MUY 1
! i Spring bracket
| | N
115 | | 92410201006 | Y77 M6 12
| | | Plain washer
116 | | 92121101006 | S7v¥+ M6 12
I | Spring washer
| |
| 117 90732106010 | ®/va A M6x10 P1.0 12
. Machine screw
118 | 7 fre—2z28v K (F-L) 1
8930011801 Cover stand (F-L)
119 #4 Kae— (L) [
! 78930012301 : Side cover (L) L
120 99900004000 | 77V 2
. ‘ Sticker
[ 121 | 199909007000 2
| | | ‘ Sticker
| 122 1 90124108025 | g‘glt M8x25 P125 2
i
123 | 92121101008 | ST vy MS 2
| i Spring washer
124| 91422411008  Z vt M8 P1.25 2
Nut




7L—LEE 5/5

sST—10 Chassis
R |BEES MHEI—F B a &S ‘ 0 &k £ | EamEy| B K
RANK |REF No.|  CODE No. PART No. | PART NAME DESCRIPTION Oty,/unit | MODEL
i HAy o b
125 78930015300 | A7~ | 1
IV/FauwTT—
126 78930014900 Extension muffler | 1
127 90124108020 | *Fv*F M8x20 P125 1
Bolt
128 92410201008 | H# M8 1
Plain washer
129 92121101008 | S7v ¥+ M8 1
[ Spring washer |
| 130 91422411008 | 7" M8 P125, 1
{ Nut |
131 78920059000 | ZA&F+ v 2
| Rubber cap
132 78930023500 | “MP7avA- 1
Belt finger
133 92410201010 | ¥74 10 1
Plain washer
. |
| 134 192121101010 | S7v¥+ M10 | 1
Spring washer |
135 190124110020 g”“* M1 0XP1.5%20 1
| | [e]




Ivrra il
ST—10 Transmission T




Tyia sl
Transmission I

ST—10
1
|
8 (R4ES BeI—F | B L E S | £ &, % | BEM | B R
RANK |REF No.| CODE No. PART No. PART NAME DESCRIPTION Qty,/unit | MODEL
)
_ Tyvavr—-2 K
1 11357-101 Mission case Left :
_ Tw¥g U —2A E :
2 1135-1102 Mission case Right :
_ Ny A
3 1134-2103 Packing A !
| _ YT rTa=2 A
4 | 1135-3401 Shift folk A !
5 | 1134-4408 ¥ B :
pring
B Y7b+74+—2 B
6 1134-3403 | S’ fork B 1
_ YIhTx—=Y 7 b
7 11344405 | Sif¢ Tolk shaft 1
_ oy bR b
8 1135-4413 | F~ FFA i L
B 78— 2 |
10 1185-8402 | gifier case :
_ YT R L= W
11 113574403 | 76 Never w b
e |
12 1135-4404 | 270 7 b
Spring
|
_ A4 FF L= b '
13 1134-4404 | Clide plate : | ’
: _ A VEAR |
14 1134-4410 | Glide seat plate ’
15 1134-4106 | {7 v0 27 :
Seal housing
_ NyFC
16 1134-4105 Packing C ! '
B RS54 7ng F4—
18 | 11851-4240 | [ 7 !
19 1134-4204 F74 70 —%+- !
Drive low gear I
_ Ny JFY—vpT b
21 1134-4213 Back gear shaft 1 I
B ID/y 7 F¥—§ |
23 1134-4216 | TAAZ/RE-2B o
J| Distance piece B |
! _ 1Dy /¥y —-&o—Fp— |
24 1134-4207 ID Back gear & low gear ‘ 2
25 1134-4217 | 7428 YAE=2C o |
Distance piece C |
B " E |
| 26 11351—4241 | Distance piece E :
27 1134-4205 | KU 7 by 7y !
| Driven top gear
_ TA4AL VAL -G
28 11351 4245 Distance piece G :
29 1134-4206 | NV 7 veavrsy— 1
Driven second gear
_ IV FY T b E=F Y
31 1134-4209 Second shaft pinion :
_ TA4AEVAE—ZF
32 11351- 4242 Distance piece F 1
_ DVixy s ¥y —
33 11357-201 DV back gear :
_ VX A=
34 ! 1134-4108 Knock pin ’
|
| _ 3N 7 b
36 1134-3201 I Second shaft i :

_8—




Iwia gl
Transmission [

ST—-—10
| |
F i RHES| MEma—F B aES il h & | aMEK| B K
RANK | REF No.|  CODE No. PART No. PART NAME DESCRIPTION Qty,/unit | MODEL
» s | BLAE 1
42 | tiaa-oarr BE 2
43 1134-9219 | § 1 bearag 1
44 | 1134-9220 | Bay| bearing 6
e | | 1134-9122 | PN 1
49 1134-9115 | pAFME M8x 35 4
50 1134-9115 | AT M8x35 6
51 1135-9117 | oyt M8 70 4
53 | | 1135-9410 | pEEME M8 x 25 4
54 1134-9416 | gAEME M5 x 14 4
55 | | 1134-9116 | (BT H M8 12
57 1134-9118 | FEE s M8 P15 | 16
60 1s4-9121 | 377 3
62 1134-9227 | g2 27017 1
63 ‘l 1135-4405 | 37 1
64 | 1185-9411 | STt lain washer M8 4
65| - ‘ 1ss-411z | prAIW 1
|
| |
|
|
= |
|
|
: |
|
|
i




TR REBS Med1-r B R ES 5] 2 = ‘lﬁf}f@ﬁ LN
RANK |REF No.| CODE No. PART No. | PART NAME DESCRIPTION Qty./unit | MODEL




g BRI

Transmission ]

-~
-~
~

ST—10




Iwig BRI
Transmission II

ST—-10
E ik | REES| SMema—F g a® S £l &h £ eomem 2R
RANK [REF No.| CODE No. PART No. PART NAME DESCRIPTION Qty,/unit | MODEL
1 1185-4507 | JoCT hart “washer 2
3 11357-501 | A 2347 2
4 1134-9109 | At M8x30 | 12
5 1134-4510 | poofin g 2
6 1185-3550 | G oy Wi ‘ 2
: ssimass | BUELIISTAR, o
|8 1135-4205 | peer Cear 2
o | | 1185-4505 gi,fsf\aﬂni:tpui_ezceAA 1
10 | 1135-0511 | BEF U M16xP 12 2
12 1135-9525 | B4 Lo 2
13 | 1135-9526 | &7 2
14 ! 1135-9509 | oY vaoiiag o
16 l‘ 1135-9118 ,S\i{n%%g plain washer M8§ 12
|
|
| |




v a BRI

Transmission [I]

ST—-10




2w g ERIN
Transmission Il

ST—10
L (REEE| HRo— ;e E S =il o =3 | B A
RANK | REF No CODE No. PART No. PART NAME DESCRIPTION Qty/unit
_ RT Vv Ty
! 1135-4106 Bearing housing 2
_ »NyF v H
2 1135-4105 Packing H 2
— 739w FYav
3 1135-4705 Cluteh lock 2
. NyEy G
4 1135-4105 Packing G 2
_ PN
5 [ 1135-4206 Shim | 2
- 75y Foei
6 1135-4707 | Clutch spring 2
_ | 25 9F¥¥
7 1135-4203 Clutch gear 2
! _ 779 FY+T7 b
8 1135-4204 Clutch shaft !
_ €Y= 5y FE = '
9 1135-4202 Center clutch gear | :
- Y72 ~FybDw Ty -
10 1135-4704 Shifter nut lock washer 2
_ 77 v FLo—
11 1135—-41702 Cluteh lever 2
_ g R E—
12 1135—4712 Fork holder 2
_ [ 7¢o% v D
13 1134-4313 Packing D 4
_ YA Vo FoFvas—
14 HI85=3701 | g4 "cluten shifter 2
_ YT b - —
15 1135-4711 Shift supporter 2
16 1131-9107 | ZABFAH 8
Bolt
| _ ' YITEA—-EY
17 1135—4703 Shifter pin 4
18 | 1134-9320 | B U M6x20 4
crew
19 1135-9708 | ~SAF v} M8 2
Nut
20 1134-9118 | /JH M@ . | 8
pring plain washer
21 1135-9714 | 73AEE® 4
Spring plain washer
23 1135-9709 | QV¥7 2
O ring
_ H=RT Y vy
24 1134-9220 Ball bearing 2
25 1135-9713 | Rf#vt M6x 20 4
olt
I.
|
| |
L |




wirg ERNV
Transmission [V

-
-~
~

ST—-10




Twya BN
Transmission [V

ST—10
|'
% |18 ®eEs B oo& &
RANK | REF No. PART No. PART NAME DESCRIPTION
{ 11357-902 | {77 ler L COMP
| 11357-903 | 77wt a7t
;' 11357-4908 | LKA A e
) 1134-4605 | B
5 1134-4107 | ZANTv¥ =
4 1134-4603 g::l;fz:ar
5 1184-4607 | L7~ O
6 1134-3601 NS
| Bevel gear case
. 1134—4602 g;’;ﬁ;’ﬁ;:n
8 11343-3231 lgji/\f/ej“ghgf?t]\
5 11343-4808 | 772 b/F
10 | 11843-4904 | 527 By
11 11343-2801 | ZoS a2 A
., s | 4TI
. asmins | 47T
14| 11343-4903 | Packing A
s 1134-4108 | 22>
16 1134—4114 %ﬁ&fnler plug
I 17 11357-901 gu7t;in.1yi¢s/saio‘/n’7c_a§el3
18 11343-4911 | 7 Lo b
9 11851-4730 | {Z2TEY
20 11343-4912 | 27¥7k72-7
, sie | B
2 1134-9609 | FoATy V7
23 1134-9220 Ball tl)learing
24 113439201 | g1} Vearing
25 1134-9608 Ball gearing
26 1134-9610 | AAM¥ -
. 11343~0805 | 27 —wH-n
- 134-9611 | 3777
29 1134-9227 Snap ring




Iwia N
Transmission [V

ST—10
¥R REES MEa3— 0 e &2 il qa £ | Ay B R
RANK |REF No.| CODE No. PART No PART NAME DESCRIPTION Qty/unit | MODEL
_ 0y vs
30 1134-9321 0 ring 1
31 11343-9902 g\ﬁ*”” M8x45 1
| olt
32 1134-9109 A HL M8x 30 3
Bolt
_ RAFN
33 1134-9128 AR M8x20 4
34 1134-9612 vk M6x30 4
Bolt
35 11343-9903 | AAHFLH M6X 25 1
Bolt
_ NHEZAR L b i
36 11343-9806 | pAAMAAE M8x20 4
_ NANSTFEL b
| 37 | 1200-0855 Bolt with hole M8x55 2
38 11349414 ’S"*Tf”'* . 1
pring plain washer
_ INRAFH A :
39 1134-9118 Spring plain washer 8
40 1134-9615 | ’S"**fﬁ* . 4
! pring plain washer
| FAny—n
41 652A-30405 | &7/ T 1
RS A
42 | 11357-905 Spacer 1
! _ FLv7s o
43 7564-0200 Plug |




T

Fm
RANK

|
RbES HKa—F

REF No.

CODE No.

i & =]
PART NAME DESCRIPTION

| B4EE
Qty /unit

B R
MODEL




BRAFER

ST—10 Operation Box




IRIEER 1/5

Operation Box

ST—10
F MR |BLEES K- BamE R =il wa % |aoEY% B R
RANK |REF No.| CODE No. PART No. PART NAME DESCRIPTION Qty,/unit | MODEL
1 78930050201 | VY F 2 IR 1
Operation box
2 | 78930051901 | V¥ AN 1
| Operation panel
3 90715106012 ;’“’?“7 M6x12 P1.0 6
achine screw i
4 92121101006 | S7v¥+ M6 6
Spring washer
5 92410201006 | ¥#* M6 6
Plain washer
. rAavi%
6 i es 0732001090 1
7 78920055900 | L7 ¥/ F PAN-TY NOS | 2
Band ;
8
Engine key
Fa—=774 ¥—
10 78930052301 | T2~ 774 ¥ 1
11 78930051801 | L VY v IR G- 1
Operation box cover
| I Z~u
12 99910021000 | 2% 1
13 92410201003 *;,”'ﬁ*: M3 4
lain washer
14 91115203008 | 2 ¥ E¥73Y M3x8| 4
Tapping screw
| Ya—bNNVFENOFAY
15 78930022701 Plain washer of chute handle 1
16 90124110015 | 'Jg’” M10x15 P15 4
olt
17 92121101010 gV'?’/*’ M10 | 4
. pring washer |
18 | 92410201010 | 774 M10 4
lain washer
19 | 91922310008 ;;t”” M8 P125 | 2
20 92121101008 gr]?"*' M8 2
pring washer
21 | 92410201008 *lfﬁ.* M8 2
lain washer
Ny F Y =4y
22 78930018201 | gAY ANE 1
23 78930015400 | W27 U= 13V30A 1
Battery
Ny FY = F8m
241 78930014800 | g7 )T 1
: L LA
25 | 78930013300 LR | 2
; ' '
) v (B)
26| 78920052611 | 77 (B ! 1
| | |
| 2 w7 (Vo)
27 | | 95430002012 | Z 70720, mz! 6
| |
| AT bN— |
28 78930051300 Control lever 1
29 | 93010002514 | 79E7 225x1 4 2
i Split pin
30 93710000012 é*'ﬂ"‘).” S12 1
nap ring
Lo F (R) .
31 78930053500 | T 27 TS ‘ 1 ‘




BRIEER 2/5

Operation Box

ST—10
B | |
%1% (R4ES B&/I— K ‘ BB S ‘ B 0& 2 apmEy B R
RANK |REF No.| CODE No PART No. PART NAME DESCRIPTION | Qty/unit | MODEL
32 591422411008 R M8 P125
33| | 78920052701 ! Qrra-
34 78920052500 | ! 27 (&)
: 35 | 78920052000 | 3777 #6x18
36 | | 93010002514 | o i 225%14
a7 ! 78930053600 ‘ Loy
| | F v b
i 91422411006 ‘ Nut M6 P10
i 39 90401006035 | & 7 7a0wh M6x35 P10
40 | 78930050104 ‘ Daser tlame |
41 ! 91422411010 :' Lt M10. PLS5
|42 92121101010 ! Soring washer M10
43 | 90124110025 | B M10x25 P15
44 90124108025 | Bolt M8x25 P125 |
45 92121101008 | 377 o M8 ;
46 91422411008 | 37" M8 P125 |
47 78930053402 | 77 r ~Z Mot |
48 | 78930051502 | X2n NN |
49 | 92410201008 | pF M8
50 32306009000 | £ %77
51 93710000008 | 307707 s8
52 : 93010003230 | ¢ )57 ., 232x30
| 3 }78930052700 o
54 | 78920057100 | Z 72 |
55 ! 78920057000 | g 7 :
|56 78930052800 | %77, ;
57 90715105010 | mivert ce serew M5x10 P08
58 90124105010 | FXF MSx10 POS |
59 92121101005 | 3777 o . M5
60 78920054000 | 77242 B1799A-00 |
61 90124112030 | Hoit M12x30 PL75
| 62 | 92121101012 | Lot M12 PLTs




BAFER 3/5

Operation Box

ST—10
%k |[REES| Haa-—F EUEE i &a % taoEy B R
RANK |REF No.| CODE No. PART No. PART NAME DESCRIPTION Qty,/unit | MODEL
! -

63 | 78930051411 | 27V 72V 1

64 26006048000 | 577757 #8x25| 1

65 93010002514 | g7 p25x14 | 1

66 78920053624 | 377 A- 74T ]

67 | 90124110030 | F ! M10x30 PLS| 1

68 o1422411010 | 3% M10 P15 1

69 | 90124110025 : e M10x25 P15| 2

70 | 92121101010 2o washer M10| 2

71 | 91422411010 | 77" M10 P15 | 2

72 78920053701 | T7EMTAY 1

73 | 78920059400 | 777 IV 1

74 91422411008 | %" M8 P125| 2

75 92300000008 | § A THE  er M8| 2

|

76 | 78920058000 | fy. nes 1 |

77 | 78920015600 | 7 Y=Y 7Y HATP H45| 1

78 78930015701 | 37417 1

79 78930050301 | 7772 77 T T4 1

| &0 | 91482411012 | 2 M12 PL75| 2

81 95430002612 | RN grz| 2

82 78930051000 | 2777V 2

83 | 78930051101 It[;i’;‘/c‘{lz:g:_lever 1 | I

84 | 93212206025 | {747 gexzs| 1|

85 78920052000 | pi.7 "7 #6x18| 1

86 93010002514 | V57 L 22.5x14| 1

87 78930052600 | 5.7 L

88 | §3010003230 | 3757 i1 £32 %30 2 |

89 | 78920051901 | g 7727 2 |

50 | 78930053301 | 577 1

91 ‘ 93710000015 | g 27 % 7 sis| 1

92 | 78930053001 | | 77 () 1

93 | 94811000008 | R°7 sem| 1




BR{EEB 4/5

Operation Box

ST—10
[
L4 REES mEa—F 5 E S i & % | AaEY| B R
RANK |REF No.| CODE No. PART No PART NAME DESCRIPTION Qty,unit | MODEL
FUvavoy ¥
94 78930053101 | 7 1
95 91422411008 | vt M8 P125 2
Nut
3 E WA S/ 1
| 96 | 78930053201 e
| ' T IV T LN—
| 97 78930051200 Sub change lever :
ToAVY I vy 1
98 | 78930051602 S ranae ik 1
99 | 93212205025 | 27 Y ¥7EY #5%25 1
Spring pin
100 33506002000 | Y& —-YRF Y7 1
Return spring
101 93010003230 | 7VE¥ #3.2x30 2
_ Split pin
102 | 78930052600 | £ 1
Pin
| 103 | 78920052000 377‘5/ Z6x18 1
n
104 | 93010002514 | 7VEY Z25x14 1
Split pin
105 78930053701 | A7 YUV 1
Spring
106 93010002014 | 7V EY Z2x14 4
Split pin
107 78930052501 | #A V77 vrm oy ¥ 2
R od
108 91422411006 | F v b M6 PLO 4
Nut
109 92121101006 | S77¥+ M6 2
Spring washer
119 78930052401 | ¥4 F77vFax s s— 2
Side clutch connector
111 93212206025 | 27 ¥oEY BEX25 2
Spring pin
1 9 FANIZ0FEY i
112 78930052901 S e i , 1
113 78930050 Y4 ¥7 7 9 F L= (L) 1
0050901 Side clutch lever (L)
114 78 YA K77 »F Ly~ (R) 1
| 930050801 Side clutch lever (R)
115 78930051702 | E774—77 v F 1
Foot clutch
116 99910017011 | 7~wv 2
Sticker
STy
117 92121101012 Spring washer M12 1
118 90124110030 | F b M10x30 P15 1
Bolt
119 NIV R AN
78930054300 | p771 uide 1
120 93212235025 | [ =) YTEY Z35%25 1
prlng pin | i
54 ba— B [
121 78920081700 | {7 177 0de B || 1
b a—Xhig— i
122 78920054900 | Fise holder | 1
7A4P3a-FA Assy I‘:
. 123 78920081301 Light code A Assy | 1
: | 54 b2A 5 F
124 | 78920081200 | {7 1¢ uiien ‘ 1




R{FER 5/5

Operation Box

ST—10 —
. . |
M REES S&Ea—F I & 6h A 1 E2EY B Eﬁl
RANK |REF No.| CODE No. PART No. PART NAME DESCRIPTION Qty ~unit | MODEL |
- —
| wra j |
| 125 78930054500 | Plain washer . 2 . .
STy vy ' |
126 | 92121101008 Spring washe M8 1 | I
| Tatty7 |
127 78920059100 Robber cap | 2




a7 vEs
Ol Pressure

ST—10




A7 VER 1/2
Ol Pressure

ST—10
| |
H ik | BEES M- F BaEe | 5l B | AoEY B R
RANK |REF No.|  CODE No. PART No. PART NAME DESCRIPTION Qty,/unit | MODEL
|
1 78930040900 l L cer 2
a7y vE—(8)
2 78930040700 | Hydraulic cylinder 214Lx115 1
7YV
3 93010004030 | 357 i Z4x30 | 2
; YY) vE—ey (5-L)
4 | 78930014200 Cylinder pin (S-L) [ 1
a7 vE—2 (W)
5 | 78930041100 | Gl F A N ceqwy AO04Xx900L | 2
6 78920044800 | %AV 7 3002F—04 | 6
! 2Ty vE W)
7 | 78930040800 YN IF W er vy 155Lx50 | 1
| F=R5 VT
|8 78920044000 | {0777 07 4
9 90124108020 | A4} M8x20 P125 | 2
. S7TvYy
10 92121101008 | 8777 . M8 2
11 91422411008 | 7} M8 P125 | 2
| a7 vh—-2 (S) .
12 78930041000 | 7t S hose(s)A904x1100L [ 1
Vb
13 95703100037 | vy o0, A37 | 1
FvvaryT—un (0)
14 78930011402 | [ 7¥ 2Tk 1
15 93010003230 | 2°57 #32x30 1
Split pin
16 78920015600 | 71727770 HATP H45 |
17 | 91482411012 | 37 M12 PL75 2
i | 27N vy
18 78930015701 | &7 0% 1
19 90128208025 | B2} M8x25 P125 8T | 1
20 91422411008 | 3,7, M8 P125 1
21 78930013500 | ., 5%x5%20 1
V7—1 - (A4)
22 78930012901 | & o0 !
23 78930041200 | gy TN SI-EB10x1/4 1
[
24 78920045100 | g0, =/F SI-E10%1/4 !
|
a7y o=y b _ [
25 | 78930040500 | [ S KPV-50-L3 | 1
STy |
26 62121101008 | 3775 o M8 4
27 90124108020 | Hoot M8x20 P1.25 4
28 78930041300 | ZF25~ SJ-S10x3/8 2
| 27v47 (P)
274 7 (T)
30 78930040101 | £7770A I
F 4w 7R b
31 90401008025 | EXv 7/} M8x25 P125 | 2
| |




aAF7VE 2/2
Oil Pressure

ST—10 & &
f
@ |uEs BRI | T & EFS i 5 2 | AMEM| B R
RANK |REF No.| CODE No. PART No. PART NAME DESCRIPTION Qty /unit | MODEL
ST v
32 92121101008 | g/ 575" L her M8 3
E X VA I
33 | 90401008035 Cap sorew M8x35 P125 1
avba—nry O A_TD_A_
34 78930010600 Control valve DD-T03—-2A~FR—-A-8879A 1
| STyve
35 92121101012| Spring washer M1i2 1




F R
RANK

! |
REES
REF No.

Homa—F
CODE No.

i & ®
PART NAME DESCRIPTION

_ Dty unit

AMEY B R |

MODEL




7 077 —EXEHEP
Blower Driving

ST—-10




707 —EXEHEg 1/2

Blower Driving

ST—10 &
¥ RHES BRo-F | B8 = = % | aoEM| B R
RANK | REF No.| CODE No. PART No PART NAME DESCRIPTION Qty/unit | MODEL
1 93010002014 | 2,57 s £25x14 | 1
2| 78920052000 | 5. 777 soxis |
3
.|
5
6 |
|
; |
. .
9
10 |
1 78930014400 | PIN 1 |
12
13
14 '
15 | 93710000015 | 377U >7 S15 1
16 938062022RS | o077 #6202 2RS 2
17 79435033100 | o0 )
18 78930023201 | Z7J~7 1
o | 78930022102 | §77=7°7 ¥ ] !
20 93212405025 | 71 47 C #5%25 2
|2 | 78930021401 | [ 7 =T =4 (B) |
22 | 90128210035 | A" M10x35 P15 8T 4
23 92121101010 | §77F* M10 4
24 90128210025 | 3.4t M10x25 P15 8T | 4
25 92121101010 | 8777 M10 4
26 78930021711 | I 77T b 1
27 90124108030 | §¥ 1 M8x30 P125 |
28 92121101008 | 3777 M8 1
29 78920023600 ’*{,,”;n washer BIXA40X45t 1
30 78930021202 | &, -0~ 1
31 j78930022801 | s 1




7’07 —BREER 2/2

Blower Driving

ST—10 &
Tk (RHES MaI—F Ba&FS il & | EMEK B K
RANK [REF No.| CODE No. PART No. PART NAME DESCRIPTION Qty,/unit | MODEL
32 | 938062062RS | 5177 #62062RS | 2
33 78920022701 | o T At Lo !
NoY VA (U)
34 78920022500 Housing pivot (U) L
35 78920022601 f RO 1
36 92121101016 | 377" L cher M16 2
37 190128216045 | poqh ML6x45 P20 8T 2
|
38 78920024300 | F77 #31.7x38.1x885 1
39| 92121101010 | $77% oo MIO | 4
40 90128210025 | J. M10x25 P15 8T 4
41 78920022302 | ZO7 Y%7 1
42 78930021101 | 1077, !
43 78920033801 | m it M10x25 P15 1
| Bolt ’
F b
44 91422411010 | 27, M10 P15 | 1
45 95704300041 | v 1oy} SB41 1
- TYR= T
46 93320120406 | Z 7T M6 P 10 1
47 78920028000 | p ot Lo 2
48 | 90124108015 | jovf M8x15 PL25 1
|49 92121101008 | §77%% Lo M8 1
|
1
|




Ek
RANK

RLE=
REF No

BEa—F
CODE No

B E S
PART No.

&P ah &
PART NAME DESCRIPTION

BER
Qty,/unit




7t — A EXEHER

Auger Driving




F — HERXEHES 1/2
Auger Driving

ST—10 &
% (Rugs| BRI-r | B8 F S 2 & & LHMENR| B st
RANK | REF No.| CODE No. PART No PART NAME DESCRIPTION Qty,/unit | MODEL
1 93920000006 ‘ D T Tt ANOG (%) | 2
2 | 78920034600 i TA0 7 e 1
3 93720000050 | 3 F 270 7 H50 1
5| 28920081111 | I 1
. | 93543505008 | A4 TC35508 1
6 93800006906 | 57777 #6906 1
|
7 | 78920032011 | 277 1
8 78920030511 | P[00 07 1
% 9 | 90124108025 | F4h M8x25 P125 | 4
10 | 92121101008 | §777* M8 | 4
11 78920084111 | A 1 set
12 93800006206 | 3777 #6206 | 1
13 | 78920031211 | A ER 1
14 78920034000 | <5 I set
15 93800006205 | 7077 #6205 2
16 78920031311 | Fvi T 1
17 78920031411 | § 77 1
18 | 78920030600 | 2 ¥ 1 1
19 90124108025 | At M8x25 P125 6
20 | 92121101008 | 377 M8 | 6
22 | | 78820031500 | p 2T (A 2
23 95322118020 AT NTT L 1
24 92121101008 | 3775 Mg | 12
|25 | 80124108020 | 274 7K M8x20 P125 | 12
26 | 78920031012 | Roges flensl’ 2
27 78920030401 | Yoo x Ao 2
28 78920031811 | pr i O 2
29 78920030300 | FTEYCr =% 1
30 90124108015 | M8x15 P125 1
81 96601000008 | K7 M8 R
I

—_— 34_




F—HEREER 2/2

Auger Driving

ST—10 &
[ I T
FHRALES BR—F | N2 E S il % AEY| B R
RANK | REF No.|  CODE No. PART No PART NAME DESCRIPTION Oty /unit | MODEL
32 93543505511 | g 4T ony TC355511 2
33 93800006207 | po,) 77 #6207 2
34 78920032800 | g7 7. 1
35 78930030400 | §7 0TS 1
36 78920030700 | &5 7 & I
37 78920032012 | Ao +7 b (L) 1
38 78920034200 | £ 8x10x30 2
39 78920032700 | §7 1
40 96601000010 | & 477wl per M10 1
41 | 90124110015 | g} M10x15 P15 !




) AEEE MR-+ | H o E S | i i3 A | BHER| B R
RANK | REF No. CODE No. | PART No. PART NAME DESCRIPTION Qty /unit MODEL




>3t vE
ST—10 Thrower




ZatvEs 1/4
ST—10 Thrower
| | I
%k A4ES BRI-F | B8 E 5 | 2 & & | BHEY| B R
RANK [REF No.| CODE No. PART No. | PART NAME DESCRIPTION Qty.unit | MODEL
|1 78930031003 | %77~ (K -
2 | 78930031103 | 4,7 (V) 1
; resaoostaos | ZLL7 LA :
4 90124110025 | FMF M10x25 P15 z |
|
5 fgzlzlmlolo S iy Y washer MIO | 2
6 | 91422411010 | 27" MI0 P15 2
7 46520041100 azamet 4
s 1 92121101012 | Soring washer M12 4
9 78930080201 | Ao 7A2 2
10 938060062RS | 7777 #6006 2RS 2 |
1 | 93720000085 | &7 7 H55 | 2
12 | | 93710000030 Snap ring $30 2
13 78930030800 | 27t I set
14 91422411010 | A M0 P15 4
5 92121101010 | 37 77% 0 M10 4
16 | 92410201010 | p1F Mio| 4
17 | 90128210025 | KT M10x25 P15 8T 4 ‘
. ress00s0100 | §s2 0t O, -
19 | 78930022000 | 3J Y 1
20 | 90722108020 | y7AY M8x20 P125 7 ‘
21 | 92121101008 | 777 r o M8 T
|22 | 91422411008 | 52" M8 P125 7
23 | 78930022904 | FEIND Y -
} 24 91422411006 | 3.%" M6 P10 6 ;
|2 92121101006 | 3TY I M6 6 |
26 | 90124106020 | 24 M6x20 P10 6 E |
27 78920021411 | 2108 Hamp 2 i
28 | 78920026800 | o 7o 2
‘ 29 ‘ (97121101006 | 3% M6 4|
‘ 30 90124106010 pok M6x10 P10 4| |
31 Z)2= 7o M6 P10 45° 1 | |

i 93320220406

Grease Nipple




CatvEg 2/4

Thrower
ST-10
! | | i
4 (AnE Ba-r | o B B & % |asEy| B s
RANK |REF No.| CODE No. PART No. | PART NAME DESCRIPTION Qty./unit | MODEL
| | |
! T ok = LN —
| 32 | 78920024900 | Worm cover 1
| | . s
EE 90401006020 v 7Hwh M6x20 PLO| ¢
34 92121101006 | Sy washer M6| ¢
35 91422411006 ‘ Lt M§ PLO|
36 | 78920024811 | S P 1
37 78930025000 ‘ AN l
38 193010005080 | g\ 570 #5x30| 1
| s | Fob
39 91422411006 | 7 M6 PLO| 2
40 | 92121101006 S r e washer M6 g
|
41 | 78920021901 ‘ Fixed piate 1
| - - .
T 707 B—=TF 38—
42 | 78930022400 plfiector shield 1
43 ‘78920022002 | 3700 I
| 71—1“
44 78930022303 ‘ Discharge chute 1 |
s |
45 ‘92410201006 Bt washer ME| 2
| o s
46 ‘93010002515 | Jorie oin 225x15| g
47 | 78920022100 | g8, 1
48 | 78920021700 | [Ty Z A~ 1
F |
49 93010003020 | § 157 o #3x20| 1
50
51 |
|
52 |
53‘ 78920026900 | Sz IACe |
, | 7 N
54 | | 99905020000 | &\ iy er i
| 3w
55 | 90715106015 | @M 2AT M6x15 P10 6
56 92121101006 | Soe e washer M6| g
| | o
|57 93212403025 ‘ é;r'i}n/g’;i; #3x25| 1
|
58 78920023801 | gt - !
T =LY T b
59 | | 78930021801 | AL T !
60 | 78920074600 | 721" 2 |
61 93212445020 | 71 “7 S #45%20| 4 |
62 | 78930021902 | G2t e | |




Cat Ui 3/4

Plain washer

ST—10 Thrower
Eih |RHES BRI-F | B2 EE i & % | aaEy| B
RANK |REF No.| CODE No. PART No. PART NAME DESCRIPTION Qty,/unit | MODEL
63 90124108020 Eg”l: M8x20 P125 2
' - SS9y
64 [ 92121101008 Sprijng+washer M8 2
65 91422411008 ;]‘;tf M8 P125 2
[ PPN
66 78920023712 | 4 —hH oM 1
.
67 .' 78930022600 | PPA oL Iset
68 78930021301 | v hAsN— 1
Belt cover
69 92121101006 | S7v¥+ M6 4
Spring washer
70 | 90124106015 @ Fah M6x15 P10 4
Bolt |
71 1 92121101010 @ S7v ¥+ . M10 6
Spring washer
[ 72 | 90124110020 | *wb M10x20 P15 6
| Bolt
7 X)L
73 | 99905021000 | 274 1
74 99905022000 | 7w 1
| Sticker |
| 5 ~L |
N 99905023000 | 2 e | 1
76 78920027000 | AT 4 w7 [ 1
| Stick | l
77 91115104010 | 2 vEY T3y | 6
: I Tapping screw | |
i |
RF 4 v R H— | |
78 78920027100 SRS SN | 2 |
79 92121101006 | S7v ¥+ . M6 | 6
( Spring washer |
80 91422411006 @+ v b M6 P1O| 6
. Nut
81 | 78920080315 | T¥Favra—t 1|
Extension chute
82 78920080502 | T¥Fav¥a—bthN- . 1
Extension chute cover |
83 90124106015 = Hb M6x15 P10 6
Bolt
| 84 | 92121101006 | S7v >+ M6 6
i Spring washer
| 85 (91412411008 | F o T M8 P125] 2
86 192121101008 | S7v+ M8 | 2
I Spring washer |
87 ‘ 92410201008 | ¥4 M8 2
| | i Plain washer
88 | 92121101006 | S7v ¥+ M6 2
‘ | Spring washer
| 89 | 90124106020 | ”;’Ob,i M6x20 P10 2
| | | .. .
‘ 90 ‘78920026700 | £ =T L —t 1
‘ | Gear plate
L91 | 91412411008 | 7 vt M8 P125 2
[ ! Nut
. | ‘
| 92 92121101008 | S7 7%+ Ms 2
| i Spring washer
a3 | 192410201008 ¥ & 2
|

M8 ‘!




>atvE 4/4
ST—10 Thrower

F R RLES HEI-F | B KBS a8 & & laEy B R
RANK | REF No.| CODE No. PART No. PART NAME DESCRIPTION Qty,/unit | MODEL
|

94
95
96

97 78920081622 | b 1

98 |




